Owner’s Manual

Fixed Flat-Screen
Wall Mount

MODEL: DWF2670X

OO0O000O000O00O0

EX=R=E=E=R=R=R=R=N=X=|

‘(:(:G:DG: U‘O@OOOOOOOOOOOOOOO‘
[C=c—ctn = % 5=0000006606053600)

Espanol 8 ¢ Francais 15 * Pycckuin 22 * Deutsch 29

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT CAPACITY. SERIOUS INJURY OR
PROPERTY DAMAGE MAY OCCUR!

50x50/75x75/100x100/100x150/

22\ 100x200/150x100/150x150/ 70"
200x100/200x200/200x400/ I

300x200/300x300/350x350/

400x200/400x300/400x400

A

WARRANTY REGISTRATION

Register your product today and be
automatically entered to win an ISOBAR®
surge protector in our monthly drawing!

tripplite.com/warranty

TRIPP.LITE ©®

ellen

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2021 Tripp Lite. All rights reserved.

21-05-209-933E69-Book.indb 1 11/1/2021 12:11:43 PM



NOTE: Read the entire instruction manual before you start installation and assembly.

/\ WARNING

* Do not begin the installation until you have read and understood the instructions
and warnings contained in this manual. If you have any questions regarding any
of the instructions or warnings, please visit tripplite.com/support.

This mounting bracket was designed to be installed and used ONLY as specified
in this manual. Improper installation of this product may cause damage or
serious injury.

* This product should only be installed by someone of good mechanical ability,
with basic building experience and a full understanding of this instruction
manual.

Make sure the mounting surface can safely support the combined load of the
equipment and all attached hardware and components.

* |If mounting to wood wall studs, make sure mounting screws are anchored into
the center of the studs. The use of a stud finder is highly recommended.

* Always use an assistant or mechanical lifting equipment to safely lift and position
equipment.

 Tighten screws firmly, but do not overtighten. Overtightening can damage the
items, greatly reducing their holding power.

* This product is intended for indoor use only. Using this product outdoors could
lead to product failure and personal injury.

Warranty & Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects
in material and workmanship for a period of 5 years from the date of initial purchase. If the product should

prove defective in material or workmanship within that period, Seller will repair or replace the product, in its sole
discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE,
ABUSE OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY

SET FORTH HEREIN. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES,
INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION TO THE WARRANTY
PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND CONSEQUENTIAL
DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not
allow the exclusion or limitation of incidental or consequential damages, so the above limitations or exclusions
may not apply to you. This warranty gives you specific legal rights, and you may have other rights which vary from
jurisdiction to jurisdiction.)

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate
or safe for the use intended. Since individual applications are subject to great variation, the manufacturer makes
no representation or warranty as to the suitability or fithess of these devices for any specific application.

PRODUCT REGISTRATION

Visit tripplite.com/warranty today to register for your new Tripp Lite product. You'll be automatically entered into a
drawing for a chance to win a FREE Tripp Lite product!*

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.

Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice.
Photos and illustrations may differ slightly from actual products.

2

21-05-209-933E69-Book.indb 2 11/1/2021 12:11:43 PM



Component Checklist

IMPORTANT: Ensure that you have received all parts according to the component checklist prior to
installing. If any parts are missing or faulty, visit tripplite.com/support for service.

(m

M5x10 (x4)

A (x2)

COCOCOCD POOOOOOOOOOOOOOOOO’

=TT

F (x3)
C (x1) D (x1)
Package M
M5x14 (x4) M6x14 (x4) M6x25 (4) M8x25 (x4)
M8x45 (x4) Washer (x4) Small Spacer (x4) Large Spacer (x4)
Package W
0 ) g
SRS O)
Anchor Bolt (x4) Concrete Anchor (x4) D6 Washer (x4)
3

21-05-209-933E69-Book.indb 3 11/1/2021 12:11:43 PM



1. Assemble the Wall Plate

L N -,

i (i

2a. Mount on Wood Stud Wall
% ‘ TRHT_ |
' = TS

Find and mark the
exact location of
mounting holes |2

A

0009
DODODDDDDDDDO

——

\ ;] Washer Anchor
\ / Bolt Screw the

AN Pie assembled wall
plate onto the wall

/\ WARNING

* Make sure mounting screws are anchored into the center of the studs.
Use of a stud finder is highly recommended.

* Installers are responsible to provide hardware for other types of mounting situations.

* Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

21-05-209-933E69-Book.indb 4 11/1/2021 12:11:43 PM



2b. Mount on Solid Brick and Concrete Block

Mark the
exact location of
mounting holes

Drill pilot holes

=Cs

Anchor Bolt
Screw the

Concrete D6 assembled wall
Anchor plate onto the wall

/\ WARNING

* When installing wall mounts onto a concrete masonry unit (also known as a CMU or
“cinder block”), verify that the actual concrete thickness is at least 35 mm (1-3/8”)
in order to hold the concrete anchors. DO NOT DRILL INTO MORTAR JOINTS! Be sure
to mount the assembled wall-mount plate with the included concrete anchors, D6
washers and anchor bolts onto solid sections of the blocks. The solid sections can
generally be found 25 mm (1”) toward the middle of the block from either end. An
electric drill on a slow setting is suggested to drill the hole rather than a hammer
drill so as to avoid breaking out the back of the hole when entering a hollow section.

* Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

21-05-209-933E69-Book.indb 5 11/1/2021 12:11:44 PM



stall Adapter Brackets

3-1 For Flat-Back Screen

v gﬂ%x@%

o \

Note: Choose
appropriate screws,
washers and spacers
(if necessary)
according to the

type of screen.

Position the

adapter brackets

as close as possible
to the center of

the display.

Screw the adapter
brackets onto the
display. Firmly secure
all screws.

Do not overtighten.

21-05-209-933E69-Book.indb 6 11/1/2021 12:11:44 PM



4. Hang Display onto the Wall Plate

wall _ wall| = | g
_ ®
p
— i
i @
@®

Safety Clamp

* Using an assistant or mechanical lifting equipment, hook the display with attached adapter brackets over
the top of the mounted wall plate.

* Push the safety clamps on the bottom of the adapter brackets upward and tighten the two screws to lock
each bracket to the wall plate.

Maintenance

¢ Check that the bracket is secure and safe to use at regular intervals (at least every three months).
* Please visit tripplite.com/support if you have any questions.

Excellence.

TRIPPLITE ©

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

7 21-05-209 = 93-3E69_RevA

21-05-209-933E69-Book.indb 7 11/1/2021 12:11:45 PM



Manual del Propietario

Soporte de Pared

Fijo para Pantalla Plana
MODELO: DWF2670X

OO0O000O000O00O0

EX=R=E=E=R=R=R=R=N=X=|

[C=c—ctn = % 5=0000006606053600)

[c=ocoama> r0+000000000000000]

| |

Englishl * Francais 15 * Pycckuun 22 ¢ Deutsch 29

PRECAUCION: NO EXCEDA LA CAPACIDAD DE CARGA MAXIMA INDICADA. iPUEDEN
OCURRIR LESIONES SEVERAS O DANOS A LA PROPIEDAD!

50x50/75x75/100x100/100x150/
100x200/150x100/150x150/ 70"
200x100/200x200/200x400/ T
300x200/300x300/350x350/

400x200/400x300/400x400

Manufactura.

TREP@TE 5)

1111 W. 35th Street, Chicago, IL 60609 EE UU - tripplite.com/support
Copyright © 2021 Tripp Lite. Todos los derechos reservados.

21-05-209-933E69-Book.indb 8 11/1/2021 12:11:45 PM



NOTA: Lea todo el manual de instrucciones antes de iniciar la instalacion y ensamble.

/\ ADVERTENCIA

No inicie la instalacién hasta que haya leido y entendido las instrucciones y
advertencias contenidas en este manual. Si tiene cualquier pregunta con respecto a
cualquiera de las instrucciones o advertencias, visite tripplite.com/support.

Este soporte de instalacion fue disenado para ser instalado y usado SOLAMENTE
como se especifica en este manual. La instalacion incorrecta de este producto
puede causar danos o lesiones graves.

Este producto debe ser instalado por alguien con buena habilidad mecanica,
con experiencia basica en construccion y comprension total de este manual de
instrucciones.

Cercidrese de que la superficie de instalacion pueda soportar con seguridad la carga
combinada de todo el equipo, hardware y componentes instalados.

Si se instala en paredes con travesanos de madera, cerciérese de que los tornillos
de instalacién estén anclados en el centro de los travesanos. Es muy recomendable
usar un detector de vigas.

Utilice siempre un ayudante o equipo de elevacion mecanico para levantar y colocar
el equipo con seguridad.

Apriete los tornillos firmemente, pero no en exceso. Si los aprieta en exceso, puede
danar los componentes, reduciendo seriamente su capacidad de soporte.

Este producto esta disenado para usarse solo en interiores. Usar este producto en
exteriores podria derivar en fallas del producto y lesiones personales.

Garantia Limitada por 5 Afos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esté
libre de defectos en cuanto a materiales y mano de obra por un periodo de 5 afos a partir de la fecha de compra
inicial. Si el producto resultara defectuoso en cuanto a materiales o0 mano de obra dentro de ese periodo, el
vendedor repararé o reemplazara el producto a su entera discrecion.

ESTA GARANTIA NO SE APLICA AL DESGASTE NORMAL O A LOS DANOS QUE RESULTEN DE ACCIDENTES, USO
INCORRECTO, USO INDEBIDO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS A
LA ESTIPULADA EN EL PRESENTE. SALVO EN LA MEDIDA EN QUE LO PROHIBAN LAS LEYES APLICABLES, TODAS
LAS GARANTIAS IMPLICITAS, INCLUIDAS TODAS LAS GARANTIAS DE COMERCIALIZACION O IDONEIDAD, ESTAN
LIMITADAS EN CUANTO A DURACION AL PERIODO DE GARANTIA ESTABLECIDO; ASIMISMO, ESTA GARANTIA
EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES E INDIRECTOS. (Algunos estados no permiten
limitaciones en cuanto a la duracién de una garantia y algunos estados no permiten la exclusién o limitacién de
danos incidentales o indirectos, de modo que es posible que las limitaciones anteriores no se apliquen a usted.
Esta garantia le otorga derechos legales especificos y es posible que usted goce de otros derechos que pueden
variar de una jurisdiccion a otra).

ADVERTENCIA: antes de usarlo, cada usuario debe tener cuidado al determinar si este dispositivo es adecuado o
seguro para el uso previsto. Ya que las aplicaciones individuales estan sujetas a gran variacion, el fabricante no
garantiza la adecuacion de estos dispositivos para alguna aplicacién especifica.

Tripp Lite tiene una politica de mejora continua. Las especificaciones estan sujetas a cambio sin previo aviso.
Las fotografias e ilustraciones pueden diferir ligeramente de los productos reales.

21-05-209-933E69-Book.indb 9 11/1/2021 12:11:45 PM



Accesorios y Partes Incluidas en el Empaque

IMPORTANTE: Aseglrese de haber recibido todas las partes de acuerdo a la lista de comprobacion de componentes
antes de instalar. Si faltase alguna parte o estuviese danada, visite tripplite.com/support para solicitar servicio.

A (x2)

COCOCCOCD POOOOOOOOOOOOOOOOO’

=TT

Paquete M

e

M5x14 (x4)

(

M8x45 (x4)

Paquete W

B

Tornillo de Anclaje
(x4)

21-05-209-933E69-Book.indb 10

M6x14 (x4)

J

C (x1) D (x1)

(]

M6x25 (4)

© 0)

Arandela (x4) Espaciador
Pequeno (x4)

7

Ancla para Concreto
(x4)

10

(m

M5x10 (x4)

M8x25 (x4)

0

Espaciador
Grande (x4)

-/

Arandela D6 (x4)

11/1/2021

12:11:45 PM



1. Ensamble la Placa de Pared

2a. Instalacion en Pared con Entramado de Madera

< 1155 mm 1.1 —
/3 EEa
D— (23116") | |

Encuentre y marque

N 00 00CCY Py
e AN Ssco0o0000C° © la posicion e.xacta
/ ' \ de los orificios de |2
| | instalacion
1 1
1
\\\ / //
Te--e goDDDC’DDDO

Doogooo

Perfore los orificios piloto
'd N\
g = || =D | =

.

| ) Arandela @®——
1 1 .
\ / be TOI’dheI”O Atornille la placa de
N Anclaje pared ensamblada
a la pared

/\ ADVERTENCIA

* Cercidrese que los tornillos de instalacion estén anclados en el centro de los travesanos.
Es muy recomendable usar un detector de travesanos.
* Los instaladores son responsables de proporcionar los accesorios para otros tipos de

soluciones de instalacion.
* Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la
carga combinada de todo el hardware y componentes instalados.

21-05-209-933E69-Book.indb 11 11/1/2021 12:11:45 PM



2h. Instalacion sobre Ladrillos Solidos y Bloques de Concreto

Marque la posicion
exacta de los
orificios de instalacion

Perfore los
orificios piloto

=0

Tornillo de -
Anclaje Atornille la

Taquete Arandela placa de pared
para Concreto D6 ensamblada
a la pared

/\ ADVERTENCIA

Al instalar soportes de pared en una unidad de mamposteria de concreto (conocida
también como CMU o bloques de concreto), verifique que el espesor real del concreto sea
de al menos 35 mm [1 3/8”] a fin de sujetar los taquetes para concreto. iNO TALADRE
EN LAS UNIONES DE ARGAMASA! Aseglirese de instalar la placa de pared ensamblada
con los taquetes para concreto, arandelas D6 y tornillos de anclaje incluidos en las

secciones solidas de los blogues. Las secciones solidas pueden encontrarse generalmente
a 254 mm [1"] hacia el centro del bloque en cada extremo. Se sugiere utilizar un taladro
eléctrico a baja velocidad para barrenar el orificio en vez de un rotomartillo para evitar
rotura de la parte posterior del orificio al entrar en una seccion hueca.

Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la carga
combinada de todo el hardware y componentes instalados.

21-05-209-933E69-Book.indb 12 11/1/2021 12:11:46 PM



stale los Soportes del Adaptador

3-1 Para Pantalla con Respaldo Plano

v gﬂ%x@%

o \

Nota: Elija los tornillos,
arandelas y espaciadores
(si fueran necesarios)
apropiados de acuerdo
con el tipo de pantalla.

* Coloque los soportes
del adaptador
tan cerca como sea
posible al centro de
la pantalla.

* Atornille los soportes
del adaptador a la
pantalla. Asegure
firmemente todos los
tornillos.

No apriete en
exceso.

# ~Espaciador
& Pequeno Espaciador

Pequeno

13

21-05-209-933E69-Book.indb 13 11/1/2021 12:11:46 PM



4. Cuelgue la Pantalla en la Placa de Pared

Pared| _ Pared|
@

/-;-
ni/

®

\

\

~
AN

[
/

Abrazadera de
Seguridad

¢ Con ayuda de otra persona o de un equipo de elevacién mecanico, cuelgue la pantalla con los soportes del
adaptador colocados sobre
la parte superior de la placa de pared instalada.

* Empuje hacia arriba las abrazaderas de seguridad en la parte inferior de los soportes adaptadores y apriete
los dos tornillos para asegurar cada soporte a la placa de pared.

Mantenimiento
* Compruebe a intervalos regulares (al menos trimestralmente) que el soporte esté bien instalado y sea seguro

para usarse.
« Si tiene alguna pregunta, visite por favor tripplite.com/support.

Manufactura.

TRIPPLITE ©

1111 W. 35th Street, Chicago, IL 60609, EE. UU. ° tripplite.com/support

14 21-05-209 = 93-3E69_RevA

21-05-209-933E69-Book.indb 14 11/1/2021 12:11:46 PM



Manuel de l'utilisateur

Montage

mural pour écran plat fixe
MODELE : DWF2670X

OO0O000O000O00O0

EX=R=E=E=R=R=R=R=N=X=|

[C=c—ctn = % 5=0000006606053600)

[c=ocoama> r0+000000000000000]

| |

English 1 < Espanol 8 * Pycckuun 22 * Deutsch 29

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE PONDERALE MAXIMUM INDIQUEE. CELA
RISQUERAIT DE CAUSER DES BLESSURES GRAVES OU DES DOMMAGES MATERIELS!

50x50/75x75/100x100/100x150/

100x200/150x100/150x150/ 177,8 cm
200x100/200x200/200x400/ (20l

300x200/300x300/350x350/
400x200/400x300/400x400

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Droits d'auteur © 2021 Tripp Lite. Tous droits réservés.

21-05-209-933E69-Book.indb 15 11/1/2021 12:11:46 PM



REMARQUE : Lire le manuel d'instructions dans son intégralité avant de commencer l'installation

et 'assemblage.

/\ AVERTISSEMENT

* Ne pas commencer linstallation avant d'avoir lu et compris les instructions et les
avertissements contenus dans le présent manuel. Pour toute question concernant les
instructions ou les avertissements, veuillez visiter tripplite.com/support.

Ce support de montage a été congu pour étre installé et utilisé UNIQUEMENT comme
spécifié dans le présent manuel. Une mauvaise installation risque de causer des
dommages ou des blessures graves.

* Ce produit ne devrait tre installé que par une personne ayant de bonnes aptitudes
en mécanique et une expérience de base en construction de méme qu'une pleine
connaissance du présent manuel d'instructions.

S'assurer que la surface d'appui peut supporter sans risque la charge combinée de
I'équipement et de tout le matériel et les composants attachés.

Si le produit est monté sur des montants muraux en bois, s'assurer que les vis de
montage sont ancrées au centre des montants. Il est fortement recommandé d'utiliser
un localisateur de montants.

Toujours faire appel a un assistant ou utiliser de I'équipement de levage mécanique
pour soulever et mettre en place I'équipement.

Serrer fermement les vis, mais sans trop serrer. Trop serrer les vis risquerait
d'endommager les articles, réduisant considérablement leur résistance a l'arrachement.

* Ce produit est prévu pour étre utilisé a l'intérieur uniqguement. L'utilisation de ce produit
a l'extérieur pourrait entrainer une défaillance du produit et des lésions corporelles.

Garantie limitée de 5 ans

Le vendeur garantit ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt de
tous défauts de matériaux et de fabrication pour une période de 5 ans a partir de la date d'achat initiale. Si le
produit s'avere défectueux en raison d'un vice de matériaux ou de fabrication au cours de cette période, le vendeur
s'engage a réparer ou remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S'APPLIQUE PAS A L'USURE NORMALE OU AUX DOMMAGES RESULTANT D'UNE MAUVAISE
UTILISATION, D'UN ABUS OU D'UNE NEGLIGENCE. LE VENDEUR N'ACCORDE AUCUNE GARANTIE EXPRESSE
AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS LA MESURE OU
CELA EST INTERDIT PAR LA LOI EN VIGUEUR, TOUTE GARANTIE IMPLICITE, Y COMPRIS TOUTES LES GARANTIES
DE QUALITE MARCHANDE OU D'ADAPTATION, SONT LIMITEES A LA PERIODE DE GARANTIE CI-DESSUS ET CETTE
GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas
de limitations sur la durée d'une garantie implicite, et certains Etats ne permettent pas l'exclusion ou la limitation
des dommages fortuits ou consécutifs, de sorte que les limitations ou exclusions susmentionnées peuvent ne pas
s'appliquer a vous. Cette garantie vous accorde des droits Iégaux spécifiques, et vous pouvez avoir d'autres droits
qui varient d'une compétence a l'autre.)

AVERTISSEMENT : L'utilisateur individuel doit prendre soin de déterminer avant |'utilisation si cet appareil est
approprié, adéquat et slr pour l'usage prévu. Puisque les utilisations individuelles sont sujettes a des variations
importantes, le fabricant ne fait aucune déclaration ou garantie quant a l'aptitude ou I'adaptation de ces dispositifs
pour une application spécifique.

La politique de Tripp Lite en est une d'amélioration continue. Les caractéristiques techniques sont modifiables
sans préavis. Les produits réels peuvent différer Iégerement des photos et des illustrations.

16

21-05-209-933E69-Book.indb 16 11/1/2021 12:11:46 PM



Liste de vérification des composants

IMPORTANT : siassurer davoir recu toutes les pieces conformément a la liste de vérification des
composants avant de procéder a linstallation. Si des pieces sont manquantes ou défectueuses, visiter
tripplite.com/support pour obtenir de l'aide.

A (x2)

COCOCOCD POOOOOOOOOOOOOOOOO’

=TT

Emballage M

e

M5 x 14 (x4)

(

M8x45 (x4)

Emballage W

B

Boulon d'ancrage
(x4)

21-05-209-933E69-Book.indb 17

M6 x 14 (x4)

J

C (x1) D (x1)

(]

M6x25 (4)

© 0)

Rondelle (x4) Petite entretoise
(x4)

7

Ancrage a béton (x4)

17

(m

M5x10 (x4)

M8x25 (x4)

0

Grande entretoise
(x4)

-/

Rondelle D6 (x4)

11/1/2021 12:11:46 PM



1. Assemblage de la plaque murale

2a. Montage sur des montants muraux

Y

T

¢

~ T Issmm 1.0 —]
% mﬂ picail] \JE
= TN

Trouver et marquer

PN 00002 .
e AN Ssco0o0000C° ° l'emplacement —
/ ' \ exact des trous de |2
1 \
1 1 montage.
1 1
1

\\\ / //

Seo_ L~ DDDDDODDOO

Doogooo

Percer des avant-trous.
'd N\
g = || =D | =

.

| ) Rondelle A——
1 1
\ /! bé Boulon Visser la plaque
N , d'ancrage 3
AN P murale assemblée

au mur.

/\ AVERTISSEMENT

» S'assurer que les vis de montage sont ancrées au centre des montants.
Il est fortement recommandé d'utiliser un localisateur de montants.

* Les installateurs sont responsables de fournir la quincaillerie pour tout autre type de
situations de montage.

* Les installateurs doivent s'assurer que la surface d'appui va supporter sans risque la
charge combinée de I'équipement et de tout le matériel et composants attachés.

21-05-209-933E69-Book.indb 18 11/1/2021 12:11:46 PM



2h. Montage sur de la brique solide ou des blocs en béton

Marquer
I'emplacement exact des
trous de montage.

Percer des avant-trous.

=zls

Boulon

‘ d'ancrage Visser la plaque

murale assemblée
au mur.

Ancrage
a béton

Rondelle D6

/\ AVERTISSEMENT

* Lorsque les montages muraux sont installés sur un élément de magonnerie en
béton (également appelé bloc de béton ou « bloc de béton de machefer »), vérifier
que I'épaisseur réelle du béton est d'au moins 35 mm (1-3/8 po) afin que le béton
puisse supporter les ancrages a béton. NE PAS PERCER DANS LES JOINTS DE
MORTIER! S'assurer de monter la plague murale assemblée avec les ancrages a
béton, les rondelles D6 et les boulons d'ancrage inclus dans les sections solides des

blocs. Les sections solides se trouvent habituellement a 25 mm (1 po) vers le milieu
du bloc a partir de chaque extrémité. Il est suggéré d'utiliser une perceuse électrique
pour percer un trou plutdt qu'un marteau perforateur afin d'éviter dendommager
l'arriere du trou en présence d'un espace vide.

* Les installateurs doivent s'assurer que la surface d'appui va supporter sans risque la
charge combinée de I'équipement et de tout le matériel et composants attachés.

21-05-209-933E69-Book.indb 19 11/1/2021 12:11:47 PM



stallation des supports d'adaptateur

3-1 Pour les écrans a dos plat

v gﬂ%x@%

& —Petite
& entretoise

21-05-209-933E69-Book.indb 20

20

Grande

entretoisel_

o \

Remarque : Choisir les
vis, les rondelles et les
entretoises appropriées
(le cas échéant)

en fonction du

type d'écran.
Positionner les
supports d'adaptateur
aussi prés du centre
de I'écran que
possible.

Visser les supports
d'adaptateur sur
I'écran. Serrer
fermement toutes
les vis.

Ne pas trop serrer.

Petite

11/1/2021 12:11:47 PM



4. Suspendre l'écran sur la plaque murale.

Mur _ Mur
@ N

/-;-
ni/

®

\

\

~
AN

[
/

Bride de sécurité

 Avec l'aide d'un assistant ou de I'équipement de levage mécanique, accrocher I'écran avec les supports
d'adaptateur attachés sur le dessus de la plague montée au mur.

* Pousser les bagues de sécurité dans le fond des supports d'adaptateur vers le haut et serrer les deux vis
pour verrouiller chaque support a la plague murale.

Entretien
 Vérifier a intervalles réguliers que le support peut étre utilisé de facon slre et sécuritaire (au moins tous les

trois mois).
* Pour toute question, visiter tripplite.com/support.

Industrielle.

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

21 21-05-209 = 93-3E69_RevA

21-05-209-933E69-Book.indb 21 11/1/2021 12:11:47 PM



PYKOBOACTBO nojib3oBatena

HenoaBWHbIN KPOHLUTENH

ANd HaCTEeHHOro KpernnieHua aucniees

C MI0CKUM 3KPaHOM
MOJAEJIb: DWF2670X

EX=R=E=E=R=R=R=R=Y=X=|

EX=R=E=E=R=E=R=R=Y=X=|

‘(:(:CIZDG: U‘O@OOO(DOOOOOOOOOOO‘
[Cocctn s % 6=0000006666050600)

| !

English 1 Espaiiol 8 - Francais 15 « Deutsch 29

BHUMAHMWE! HE MPEBBILUAVTE MAKCUMAJIBHO ZOMYCTUMbIV BEC. 3T0 MOMKET NPUBECTY K CEPHE3HBIM TPABMAM
VN UMYLLIECTBEHHOMY YLLEPBY!

50x50/75x75/100x100/100x150/ ‘

ST 100x200/150x100/150x150/ Jili} S -
)5/ 200x100/200%200/200x400/ 70"
/" 300x200/300x300/350x350/

400x200/400x300/400x400

TRIPP.LITE ®

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support

OxpaHsetca aBTopckum npasom © 2021 Tripp Lite. [lepeneuatka 3anpeLuyaetcs.

21-05-209-933E69-Book.indb 22 11/1/2021 12:11:47 PM



TMIPUMEYAHME. Tepen Hauanom ycTaHoBKM 1 COOPKY NOAHOCTbIO NPOYNTAIATE PYKOBOACTBO.

/N BHUMAHME!

+ He HaunHaifTe ycTaHOBKY 0 TeX NOp, MOKa He 03HAKOMUTECH C yKa3aHUAMM 11 NPeaynpexAeHUAMI B HACcToALLeM
PYKOBOZCTBE I He NoiiMeTe UX CMbICT. [y BO3HUKHOBEHMY KaKWX-N160 BONPOCOB OTHOCUTENBHO 106X YKa3aHMil uin
npezynpexaeHuii noceTute cTpanmy tripplite.com/support.

+ MoHTaXHblil KPOHLLTEIiH NPeAHa3HaueH ANA YCTaHoBKM 1 Mcnonb3oBaHua TONbKO B uenax, yka3aHHbIX B HaCTOALEM
pyKoBoACTBe. HenpasunbHad yCTaHOBKa AaHHOT0 M3[eAMA MOXET NPUBECTU K NPUYMHEHII0 MaTephabHOro yuuep6a
WU CYLLECTBEHHOTO BPe/ia 30POBb0 MIOZeil.

« YcTaHoBKa iaHHOrO M3A€NNA JoMKHA NPOM3BOANTHCA TONbKO CMELMANNCTOM C JOCTAaTOYHOM TeXHUYECKOI
KBaJ'II/l(I)I/lKaLlMGVI 11 6a30BbIMY HaBbIKaMI1 CTPOUTeNbCTBA, B MOHOI Mepe MOHMMAIOLLIUM CMbICT I/1H¢0pMaL|VII/1,
I13710XeHHOI B HaCTOALLEM PYKOBOACTBE.

« YbeguTec B TOM, 4T0 MOHTaXHas NOBEPXHOCTb MOXET C 3aMacoM BbIAEPXIUBATb CYMMaAPHYH Harpy3Ky, C03AaBaemyto
060pyﬂ.OBaHM€M W BCEMU BXOAALLMMI B KOMINEKT AETANAMI OCHACTKI U APYTUMUN KOMIMOHEHTAMMU.

« Bnyuae MoHTaXa C KpenneHuem K 1epeBAHHbIM eMeHTaM CTeHOBOTO KapKaca CrieyeT 06ecneunTb BBepTbiBaHiE
KpenexxHbIX BUHTOB MO LIEHTPY TakuX 31eMeHTOB. ( 3T0ii LeMbio HACTOATENbHO PEKOMEHAYETCA MCMONb30BaHNe
JIETEKTOPa HEOIHOPOAHOCTEI.

«[Ina 6e3onacHoro nobema i Haanexallero pa3mellieHna 0bopyaoBaHIA 0643aTebHo 06paLLaiiTech 3a NOMOLLbI0 MK
NoAb3y/iTech rpy30MoAbeMHbIM 060pyH0BaHMEM.

+ Bunbl Cnenyer 3aTArnBaTh N0THO, HO He NePeTArnBan ux. ﬂepemrmsaﬂme MOXET NPUBECTY K NOBPEXAEHNIO
KpenexHblX AeTanel, 4To 3HaUUTENbHO yXYALUMT MPOYHOCTb KpenneHus.

« [laHHoe u3nenve npeaHasHaveHo ANA NCnoNb30BaHKA TONIbKO B 3aKPbITbIX MOMELLEHUAX. llcnonb30BaHue faHHoro
U3A€NNA Ha OTKPbITOM BO3yXe MOXET NPUBECTYA K €ro BbIX0AY U3 CTPOA U NPUYNHEHNIO BPEAA 30POBbI0 ntogei.

lapaHTuiiHble 0653aTeNbCTBa

YcnoBua 5-netHeii OrpaHMyYeHHoI rapaHTum

MponaBeL rapaHTUpyeT 0TCYTCTBUE U3HAYNbHBIX AedeKTOB MaTepuana UN M3roToBMEHNA B TeUeHNe 5 NIeT C MOMEHTa NepBoHauanbHoii MoKy MKl JaHHOTO
U3/enNA Npu YCOBUM €ro MCMONb30BaHIA B COOTBETCTBIM CO BCEMY NPUMEHUMbIMU K HeMy yKa3aHuAMI. B Ctyuae nposiBNieHus Kakux-nn6o Jedektos
MaTepuana Wu U3roToBREHNA B TeyeHie ykasaHHOro nepuoza lpofiaBeL 0CyLLeCTBIAET PEMOHT WA 3aMeHy JaHHOTO U3eNNA UCKMIOUNTENbHO N0 (BOeMY
yCMOTpeHHio.

JEVICTBUE HACTOAULIEV TAPAHTII HE PACTIPOCTPAHSETCA HA CTYYAI ECTECTBEHHOTO U3HOCA WA MOBPEXAEHNA B PE3YNILTATE ABAPU,
HEHAZUTEXALLIETO UCMO/b30BAHWA, HAPYLLEHWA MPABWANT SKCTUIYATALIAW AN XANTATHOCTIA. NPOZABEL| HE NPELOCTABNAET HUKAKUX ABHO
BbIPAXKEHHbIX FAPAHTIAI 3A UCKTIKOYEHVEM MPAMO U3NOXEHHO B HACTOAULIEM AOKYMEHTE. 3A UCKTIHOYEHWEM CITYYAEB, 3ATIPELLIEHHBIX
JEVICTBYIOLLIAM 3AKOHOIATENbCTBOM, BCE MO/IPA3YMEBAEMbIE FAPAHTUY, BKMTIOYAS BCE TAPAHTV PUTOAHOCTY ANA MPOAAXM U
VCMONb30BAHINA M0 HA3HAYEHMIO, OTPAHWYEHBI 110 MPOJOMKUTENBHOCTY AEMCTBYA BbILUEYKA3AHHbIM FAPAHTHIAHbIM CPOKOM; KPOME TOTO, U3
HACTOALLIEA TAPAHTVV ABHbIM OBPA30M UCKITIOYAIOTCA BCE MOBOYHDIE, CNYYAIHBIE 11 KOCBEHHDIE YBbITKM. (B HexoTopbix wratax He gonyckaetca
BBE/IeHIe OrpaHnyeHMil Ha NPOAOIIKUTENLHOCTL ARTICTBIA TEX WU UHbIX N10APa3yMeBaeMbiX rapaHTH, a B HEKOTOPbIX — WCKAIOYEHHE WK OrpaHiyeHie
pa3mepa No6OUHbIX U KOCBEHHBIX Y6bITKOB. B 3TUX CnyyasX Bbillien3N0KeHHble 0rpaHYEHIS UK UCKITIUEHNA MOTYT Ha BaC He PaCpOCTPaHATLCA.
Hacrosujas rapanTus npesiocTaBAAET KOHKPETHbIE lopUANYecKie NpaBa, a Habop AAPYruX NPaB MOXeT ObiTb PasnyHbIM B 3aBICUMOCTI OT IOPUCAUKLIMK).

BHUMAHUE! [lo Hauana ncnonb3oBaHMA AAHHOTO YCTPOIICTBA NONb30BaTENb AOMKEH YOEAUTLCA B TOM, UTO OHO ABNAETCA NPUTOAHBIM, COOTBETCTBYHLMM
uny 6e3onacHbiM ANA NpesnonaraeMoro npuMeHeHus. B (as3in ¢ 60nbLunm pa3Hoo6pasuem KOHKPETHbIX NPUMEHeHHii NPOU3BOAUTEND He AaeT KaKux-nibo
3aBepeHuii I rapaHTHil OTHOCUTENbHO NPUTOAHOCTIA aHHbIX U3AENHiA NA KaKOTO-160 KOHKPETHOTo MPUMEHEHIA WM UX COOTBETCTBIA KaKUM-NG0
KOHKDETHbIM TpeBoBaHUAM.

Komnanwa Tripp Lite nocToaHHO coeplLeHCTBYeT CBOI0 NPOAYKLIIO. B CBA3YM € 3TM BO3MOXHO 3MEHEHIE TeXHIYECKUX XapaKTepUCTUK 6e3
npeABapuTeNbHOro yBeAOMNEHUA.
BHeLwHWii BUA peanbHbIX U3Aenuii MOXET HeCKoNbKO OTANYATHCA OT NPeACTBAEHHOTO Ha ¢0mrpa¢v|ﬂx nunnwcrpaumax.

23

21-05-209-933E69-Book.indb 23 11/1/2021 12:11:47 PM



MepeyeHb KomnneKTaLuuu

BHWUMAHWE! nepes auanom ycranosku y6eautecs 8 Tom, 4To Bamu nofyUeHbi Bee 4eTany corNiacto nepedio KomneKTaLui. B cryyae orcyTcrema
WM NIOBPEXAEHNA Kakux-1n6o feTaneit 06paTuTech 3a NOMOLLbI0 Ha cTpanuLy tripplite.com/support.

AQ2ur)

COCOCCOCD POOOOOOOOOOOOOOOOO’

=TT

YnakoBouYHbIit KomniekT M

e

M5x14 (4 wr.)

(

M8x45 (4 wr.)
YnakoBouHblit komniektT W

B

AHKepHbIii 6onT (4 Wwr.)

21-05-209-933E69-Book.indb 24

C(Twr) D(1Twr)

(]

M6x25 (4 wr.)

© 0)

WWlai6a (4 wr.) Mpoctaska manas (4 wr.)

7

Akep ana 6etoHa (4 wr.)

24

M5x10 (4 wr.)

F(3wr)

(o

M8x25 (4 wr.)

0

MpocTaBka bonbLuas
(4wr)

-/

WWlaii6a D6 (4 r.)

11/1/2021

12:11:48 PM



1. C6opKa nnacTMHbI ANA KpenneHus K creHe

- N (—9— M5x10 ,'

t§1

2a. Kpennenue K cTeHe ¢ iepeBAHHbIM KapKacom
% JLTM;‘I Hi \é‘/
/3 =

_ Onpepenute u pasmetbTe
T o 0O 9
Doo00QQ [s)=] TOYHOE MeCTONoJoXKeHne

’ N 50000 N S ——
/ ' \ MOHTaXHbIX OTBEPCTHiM | 2

- 00 0QC
DooODDDDDDDDO

Bblcsepnme HanpasnaiLne 0TBepPCTUA

~ B8

| g

) ——
1 1 -
' ! . hukepiuts MpusuHTUTE COOpaHHYI0
N / 6ont p paHHy
NP KpenexHylo NnacTuHy

K (TeHe

/N BHUMAHMUE!

«Heobxoumo 06ecneuntb BBEPTLIBaHIE KpENeXHbIX BUHTOB MO LEHTPY eMeHTOB Kapkaca. C3Toii Lenblo
HaCTOATENbHO PeKOMEHYeTCA MCToNb30BaHMe AeTeKTOPa HeOHOPOJHOCTEN.

OTBETCTBEHHOCTb 3a 00€crIeueHIe NOAXOAALLEI KDENEXHOI 0CHACTKI AA APYTUX CNOCOBOB MOHTaXa BO3/araeTca
Ha YCTaHOBLLWKa.

YcTaHOBLUMK 06413aH YO AUTHCA B TOM, UTO OMIOPHAA OBEPXHOCTb C 3aMaCcOM BbIAEPXKUT CyMMapHYI0 Harpy3Ky,
C03/3aBaeMmylo 060pyA0BaHIEM 1 BCEMU BXOAALUMMM B KOMISIEKT AETANAMM OCHACTKY U APYTUMMU KOMMOHEHTaMM.

21-05-209-933E69-Book.indb 25 11/1/2021 12:11:48 PM



Pasmertbre
TOYHOE MecTononoxexue
MOHTaXHbIX 0TBEPCTHiA

BbicBepnuTe Hanpaenaiowme
oTBepCTUA

=igls

AHKepHblit 6onT
NpuBuHTUTE COGpaHHYl0

KpenexHylo nnacTuiy
K CTeHe

AHkep
s 6etoHa

/\ BHUMAHMUE!

+ [Ipn MOHTaXe HaCTEHHDIX KPOHLLTEIHOB Ha GETOHHDIIA CTPOUTENbHBIIE 610K (M3BECTHBI Takxe kak BCh unn
“lunako6eToHHbIN 6n0K”") ybeauTech B TOM, YT0 GaKTUYeCKad TONLLMHA 6ETOHa COCTABAAET He MeHee 35 MM ¢
Lenblo obecneyeHns Haanexatilell Gukcauum aHkepos ana 6etona. HE BbICBEPNUBAVTE OTBEPCTIAA B LLIBAX,
3ATOTHEHHbIX CTPOUTENBHBIM PACTBOPOM! MnactuHy Ana HacTeHHoro KpenneHna B cbope 06a3aTenbHo cneyer
MOHTUPOBATb C NOMOLLbIO NOCTABAAEMbIX B KOMNAEKTe C Heli aHKepoB AnA 6eToHa, Wwaitb D6 1 aHKepHbIX 60N1T0B B
CMNOLUHbIX YacTAX 610KoB. CNoLIHbIE YacTi 06bIYHO HAXOAATCA HA PaCcCTOAHUM 25 MM OT Ntoboro U3 kpaes 6oka
K ero LeHTpy. Bo 3bexaHue pa3pyLueHys 3a[iHeil CTeHKM 0TBEPCTUA Npy NonaZaHum CBepnia B NoJylo YacTb, Ana
BbICBEP/INBAHMA OTBEPCTIA PEKOMEHAYETCA UCNONb30BATb INEKTPUUECKYI0 APeNb Ha Manoil CKOPOCTM BpaLLeHus
BMeCTo nepopatopa.

YcTaHoBLMK 0643aH y6€£lI/1TbCﬂ B TOM, 4TO ONOPHaA NOBEPXHOCTb C 3aNacOM BbIAEPXKUT CYMMAPHYI0 HAarpysKy,
(0371aBaemyto 060py,1103aHmeM W BCEMU BXOAALLMMIA B KOMNNEKT AETANAMMN OCHACTKN U APYTUMU KOMMOHEHTaMIA.

21-05-209-933E69-Book.indb 26 11/1/2021 12:11:48 PM



3. YcTaHOBKa nepexoAHbIX KPOHLUTENHOB

[InA 3KpaHa ¢ nNocKoii 3aaHeit CTeH

wéﬂ%x@%

o \

TMpumeyanue. Boibupaiite
NOAXOAALLME BUHTS, LWAViGbI 1
NpOCTaBKM

(npu HeobxoAMMOCTI)

B COOTBETCTBUY € TUNOM IKPaHa.

«  Pa3mectute nepexoaHble
KPOHLLITEIIHbI KaK MOXHO
6nuxe K LeHTpy
aucnnes.

[puBUHTUTE NepexopHble
KPOHLUTEIHbI K Aucnneto.
[In0THO 3aTAHUTE BCe BUHTbI,
He nepeTAruBas ux.

Manaa
npocTaBka

& MpocTaBka
BonbLuas

npocTaBKa

27

21-05-209-933E69-Book.indb 27 11/1/2021 12:11:48 PM



\

(teHa _ (reHa ;;

\

~
7 X
@@

[
/

t

NpenoxpaHuTenbHbIit
3KUM

OﬁpaTMBI.IJI/I(b 32 MOMOLLIbKO UMK BOCMOJ1b30BABLUNCH MEXaHUYECKUM NOJbEMHbBIM oﬁopynosaumem, 3auenwTe gucnnei ¢ NPUKPEnIEHHbIMI K HEMY
nepexoAHbIMU KpOHmTEﬁHaMM 3a BEpXHVII7I Kpaﬁ y(TaHOBﬂEHHOﬁ MIaCTUHDI ANA KPENeHNA K CTeHe.

ToAHMMUTE NPpeAoXpaHUTENbHDIE 3aXVMbl B HIKHEI YaCTI NepeXoAHbIX KPOHILTEIHOB 1 3aTAHWUTe ABa BUUHTA ANA ¢MK(aI.|MI/I KaX/0ro KPoHLUTeiiHa
Ha KpenexHoi nnactixe.

TexHuueckoe 06C"y)KI/IBaHVIe

« PerynapHo (He pexe, Yem pa3 B TPy MecsLja) NPoBepAiiTe HaZieXHOCTb KpeNneHus KPOHLLTeIIHa 1 6e30MacHOCTb ero UCnonb3oBaHMA.
B cnyuae BO3HUKHOBEHIA KaKuX-nnbo BOMPOCoB noceTuTe cTpanuy tripplite.com/support.

TRIPP LITE

1111 W. 35th Street, (hlcago, 1L 60609 USA - tripplite.com/support

28 2105209+ 93-3E69_RevA

21-05-209-933E69-Book.indb 28 11/1/2021 12:11:48 PM



Bedienungsanleitung

Feste Wandhalterung fur

Flachbildschirme
MODELL: DWF2670X

OO0O000O000O00O0

EX=R=E=E=R=R=R=R=N=X=|

[C=c—ctn = % 5=0000006606053600)

[c=ocoama> r0+000000000000000]

| |

English 1 * Espanol 8 * Francais 15 * Pycckun 22

EINE UBERSCHREITUNG KANN ZU SCHWEREN VERLETZUNGEN UND ERHEBLICHEN

ACHTUNG: DIE ANGEBENE MAXIMALE NUTZLAST DARF NICHT UBERSCHRITTEN WERDEN.
SACHSCHADEN FUHREN!

50x50/75x75/100x100/100x150/
100x200/150x100/150x150/ 70||
200x100/200x200/200x400/
300x200/300x300/350x350/
400x200/400x300/400x400

max.

TRIPP.LITE ©®

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
Copyright © 2021 Tripp Lite. Alle Rechte vorbehalten.

21-05-209-933E69-Book.indb 29 11/1/2021 12:11:49 PM



HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation und Montage beginnen.

/\ WARNUNG

Beginnen Sie nicht mit dem Einbau, bevor Sie die Anweisungen und Warnhinweise in
diesem Handbuch gelesen und verstanden haben. Sollten Sie Fragen bezliglich der
Anweisungen oder Warnhinweise haben, besuchen Sie bitte tripplite.com/support.

Diese Halterung sollte AUSSCHLIESSLICH wie in diesem Handbuch angegeben
montiert und verwendet werden. Die unsachgeméafe Installation dieses Produkts kann
zu Schéaden und schweren Verletzungen fuhren.

Das Produkt sollte nur von jemandem mit technischen Kenntnissen installiert werden,
der Uber grundlegende Montageerfahrung verfugt und der alle Anweisungen in der
vorliegenden Montageanleitung vollstandig verstanden hat.

Stellen Sie sicher, dass die Montageflache das Gewicht des Gerats sowie das
zugehorige Material und alle zugehorigen Komponenten tragen kann.

Stellen Sie bei der Montage an Holzwandbalken sicher, dass die
Befestigungsschrauben in der Mitte der Balken verankert sind. Wir empfehlen dringend
die Verwendung eines Balkensuchers.

Bitten Sie jemanden um Hilfe oder verwenden Sie eine mechanische Hebevorrichtung,
um das Gerat sicher zu heben und zu positionieren.

Ziehen Sie die Schrauben fest, aber nicht zu fest an. Durch zu festes Anziehen kdnnen
die Schrauben beschéadigt werden, wodurch die Haltekraft wesentlich reduziert wird.

Dieses Produkt ist nur fUr den Einsatz in geschlossenen Raumen geeignet. Die
Verwendung dieses Produkts im Freien kann zu Fehlfunktionen und Verletzungen
fuhren.

Garantieanmeldung

5-Jahres-Garantie

Der Verkaufer garantiert fur einen Zeitraum von funf Jahren ab Kaufdatum, dass das Produkt weder Material- noch
Herstellungsfehler aufweist, wenn es gemég aller zutreffenden Anweisungen verwendet wird. Wenn das Produkt

in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkaufer diese Fehler nach eigenem
Ermessen beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER
UNTERLASSUNG WERDEN VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH
DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN
VON DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE
GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN FESTGELEGTE GARANTIEDAUER
BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG
ENTSTANDENEN SCHADEN AUS. (Da einige Lander den Ausschluss oder die Beschrankung von Folgeschaden oder
beilaufig entstandenen Schaden sowie den Ausschluss von implizierten Garantien oder die zeitliche Beschrankung
einer implizierten Garantie untersagen, sind die oben genannten Beschrankungen fiir Sie méglicherweise nicht
zutreffend. Diese Garantie gibt Ihnen bestimmte Rechte. Sie haben jedoch méglicherweise andere Rechte, die
abhangig von der Gerichtsbarkeit variieren kénnen.)

WARNUNG: Der Benutzer muss vor der Verwendung Uberprifen, ob das Geréat flr den beabsichtigten Zweck
geeignet und angemessen ist und ob der Einsatz sicher ist. Da die Anwendungen variieren kdnnen, Gbernimmt der
Hersteller keine Garantie bezlglich der Eighung dieser Geréate flr einen bestimmten Verwendungszweck.

30

21-05-209-933E69-Book.indb 30 11/1/2021 12:11:49 PM



Komponentenliste

WICHTIG: Uberpriifen Sie, ob Sie alle in der Komponentenliste aufgeflihrten Teile erhalten haben, bevor

Sie mit der Installation beginnen. Wenn Teile fehlen oder fehlerhaft sind, besuchen Sie tripplite.com/support fir

den Kundendienst.

A (x2)

(m

M5x10 (x4)

COCOCOCD POOOOOOOOOOOOOOOOO’

=TT

F (x3)
C (x1) D (x1)
Paket M
M5x14 (x4) M6x14 (x4) M6x25 (4) M8x25 (x4)
M8x45 (x4) Beilagscheibe Kleiner Abstandhalter GroRer
(4 x) (x4) Abstandhalter
(x4)
Paket W

B

Verankerungsbolzen
(x4)

21-05-209-933E69-Book.indb 31

7

Betonanker (x4)

-/

D6 Beilagscheibe
(x4)

31

11/1/2021

12:11:49 PM



1. Montage der Wandplatte

2a. Befestigen am Holzwandbalken

<

;

e/

o 0

[®)
oooooooooooo

(ol =)
DDDDDDDDODD

© o000

IREECTAIN =
(\J_/.z.z':ovm éf
] Ry |

Markieren Sie die
exakte Position der
Befestigungslocher

Bohren Sie Fiihrungslocher

~ =

.

o

——

Schrauben Sie die
montierte Wandplatte
an der Wand fest.

/\ WARNUNG

* Stellen Sie sicher, dass die Befestigungsschrauben in der Mitte der Balken verankert sind.
Wir empfehlen die Verwendung eines Balkensuchers.

* FlUr andere Befestigungsarten muss das Material vom Monteur bereitgestellt werden.

* Der Monteur muss sicherstellen, dass die verwendete Montageflache das Gewicht des Gerats
sowie das zugehdrige Material und sémtliche zugehérigen Komponenten tragen kann.

21-05-209-933E69-Book.indb 32

11/1/2021 12:11:49 PM



2b. Montage an Backstein oder Beton

@e—

Markieren Sie
exakte Position der
Befestigungslocher

Bohren Sie
Fuhrungslocher

=0s

Ankerschraube
Schrauben Sie

Betonverankerung die montierte
D6 Wandplatte an
Beilagscheibe der Wand fest.

/\ WARNUNG

Vergewissern Sie sich bei einer Montage der Wandhalterung an Betonmauerwerk
(auch Betonschalstein genannt), dass der eigentliche Beton mindestens eine Starke
von 1-3/8 Zoll (35 mm) fir die Befestigung des Betonankers bietet. NICHT IN
MORTELFUGEN BOHREN! Achten Sie darauf, die montierte Wandhalterungsplatte
mit den beiliegenden Verankerungen, D6 Beilagscheiben und Verankerungsbolzen
an den massiven Teilen der Bl6cke zu montieren. Die massiven Teile befinden sich in
der Regel von jedem Blockende aus 25 mm (1”) zur Mitte hin. Wir empfehlen beim
Bohren des Loches die Verwendung einer elektrischen Bohrmaschine auf geringer
Stufe, anstatt einer Schlagbohrmaschine, um zu vermeiden, dass beim Eintritt in
einen Hohlraum die Ruckseite des Bohrloches einbricht.

Der Monteur muss sicherstellen, dass die verwendete Montageflache das Gewicht
des Gerats sowie das zugehdrige Material und samtliche zugehdérigen Komponenten
tragen kann.

21-05-209-933E69-Book.indb 33 11/1/2021 12:11:49 PM



3. Montage der Adapterhalterungen

3-1 Fiir Flachbildschirme

v gﬂ%x@%

o \

Hinweis: Verwenden
Sie flr diesen
Bildschirmtyp geeignete
Schrauben,
Beilagscheiben und
Abstandhalter (falls
erforderlich).

* Positionieren Sie die
Adapterhalterungen
s0 nah wie moglich
in der Mitte des
Bildschirms.

e Schrauben Sie die
Adapterhalterungen
am Bildschirm fest.
Ziehen Sie alle
Schrauben gut fest.
Ziehen Sie sie aber
nicht zu fest an.

& —Kleiner
& Abstandhalter

34

21-05-209-933E69-Book.indb 34 11/1/2021 12:11:49 PM



4. Den Bildschirm in die Wandplatte einhdngen

Wand _

\

/

* Heben Sie mit Hilfe einer weiteren Person oder eines Hebegerates den Bildschirm mit den daran befestigten
Adapterwinkeln Uber die montierte Wandplatte und haken Sie ihn ein.

Wand

\

~
AN

/

N

/-;-
ni/

®

Sicherheitsschelle

¢ Driicken Sie die Sicherheitsklemmen unten an den Adapterwinkeln nach oben und ziehen Sie die beiden
Schrauben fest, um die Winkel an der Wandplatte zu fixieren.

Wartung
* Stellen Sie in regelméaBigen Abstéanden (mindestens alle drei Monate) sicher, dass die Wandhalterung sicher

angebracht ist.

* Wenn Sie Fragen haben, besuchen Sie bitte tripplite.com/support.

21-05-209-933E69-Book.indb 35

TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA - tripplite.com/support
35

)

Manufacturing

Excellence.

21-05-209 = 93-3E69_RevA

11/1/2021

12:11:50 PM



